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Notice  
 

1. The laboratory has passed the accreditation by China National Accreditation Service for 

Conformity Assessment (CNAS). The accreditation number is L0310.  

2. The laboratory has passed the accreditation by The American Association for 

Laboratory Accreditation (A2LA). The accreditation number is 2174.01  

3. The laboratory has been recognized by the Innovation, Science and Economic 

Development Canada (ISED) to test to Canadian radio equipment requirements. The 

CAB identifier is CN0003, and the ISED# is 21741. 

4. The laboratory (Reliability Lab of Huawei Technologies Co., Ltd.) is also named “Global 

Compliance and Testing Center of Huawei Technologies Co., Ltd.”, the both names 

have coexisted since 2009. 

5. The laboratory has been recognized by the US Federal Communications Commission 

(FCC) to perform compliance testing subject to the Commission's Certification rules. 

The Designation Number is CN1173, and the Test Firm Registration Number is 294140. 

6. The test report is invalid if not marked with the signatures of the persons responsible 

for preparing and approving the test report. 

7. The test report is invalid if there is any evidence of erasure and/or falsification. 

8. If there is any dissidence for the test report, please file objection to the test centre within 

15 days from the date of receiving the test report. 

9. Normally, the test report is only responsible for the samples that have undergone the 

test. 

10. Content of the test report, in part or in full, cannot be used for publicity and/or 

promotional purposes without prior written approval from the laboratory. 

11. If any question about this report, please contact the laboratory 

(PublicGCTC@huawei.com). 

mailto:PublicGCTC@huawei.com
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Dongguan, Guangdong 523808, People's Republic of 

China 
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1.1 Further i nform ati on 
 
Glossary 

c 
EUT - Equipment under test 
EN - European Standard 
ETSI - European Telecommunications Standard Institute 
HW - Hardware 
QP - Quasi peak 
S/N - Serial number 
SW - Software 
WPT - Wireless power transmission 
 
1.2 Docum ent  hi story  
 

Version Applied changes Date of release 

V1.0 First report 2021-07-28 

http://www.baidu.com/link?url=LXryw63_xEMl6ttAxC059wdVjQ61FW_BPBsAaF7CStsVuTK49yzQSdm6HEzrw6Ii8Cbc_5bSChCVYFAVfMR3xK
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1.3 Test  Site Information 

Test Site 1: Reliability Laboratory of Huawei Technologies Co., Ltd. 

Test Site Location: 
No.2, New City Avenue, Songshan Lake Sci. & Tech. Industry Park, 
Dongguan, 523808, P.R.C 

 
1.4 EUT inform ation 

 
1.4.1 EUT Description     
 
MIL-B19 is a smart watch; it can be communicated with mobile phone via Bluetooth. Watch also 
support alarm clock, intelligent user can judge the state of motion, scientific sleep 
monitoring,information assistance,heart rate monitoring,GPS functionalities and supports music 

playback and bluetooth calling.The BT/WIFI frequency is 2.4GHz. 
 

EUT Description 

Product Name Smart Watch 

Model Number MIL-B19 

TX Frequency 

2.4G WIFI: 2412MHz to 2462MHz 
Bluetooth: 2402MHz to 2480MHz 
WPT: 110.5kHz to 148kHz (2.75W) 
NFC:13.56MHz 

RX Frequency 

2.4G WIFI: 2412MHz to 2462MHz 
Bluetooth: 2402MHz to 2480MHz 
BDS: 1176.45MHz/1561.098MHz 
Galileo: 1176.45MHz/1575.42MHz 
GLONASS: 1597MHz to 1607MHz 
GPS: 1176.45MHz/1575.42MHz 

WPT: 110.5kHz to 148kHz (2.75W) 
NFC:13.56MHz 

SN CSNTQ21627000011 

HW Version R3 

SW Version 2.0.1.137  

EUT Accessory 

Watch Wireless Charger 
Manufacturer: Huawei Devices Co., Ltd. 
Model: CP81-1 
Input voltage: 5V 

Li-polymer Battery 

Manufacturer: Huawei Devices Co., Ltd. 
(NVT/Sunwoda) 
Battery Model: HB522025EFW 
Capacity: 292 mAh 
Rated Voltage:3.87V 
Charging Voltage:4.45V 

         
Remark: The information of the EUT is declared by the manufacturer. Please refer to the specifications or 
user manual for details. 
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1.4.2 Overview of operational modes within a WPT system  
 

Mode 

Mode  Wireless Charging (Adapter+ Wireless Charging Base+ Smart Watch) 

 
 
1.4.3 Associated Equipment Used during Test  
 

Name Model 
Manufactu

rer 
S/N 

Calibrated 
Deadline 

Cal 
interval 
(month) 

Adapter 
HW-

050200U02 
HUAWEI 

B95532J4M0
0016 

N/A N/A 

 
 
1.5 Applied Standards 
 

Applied Rules: 47 CFR FCC Part 15, Subpart C 
 

  

Test Method: ANSI C63.10-2013, American National Standard for Testing 
Unlicensed Wireless Devices 
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2 Summ ary  of Results 

Summary of Results 

Report Clause Test Items Standard Clause Result Site 

3.1 AC Power-line Conducted Emissions 15.207 Pass Site1 

3.2 Transmitter Raidated Emssions 15.209 Pass Site1 

3.3 Occupied Bandwidth 2.1049 Pass Site1 

Note 1：If there is more than one adaptor,each one should be applied throughout the compliance test 

respectively, however, only the worst case will be recorded in this report.  
 
During the measurement, the environmental conditions complied with the range listed as below. 

 

Item Required 

Ambient temperature 15C～35C 

Relative humidity 25%～75% 

Atmospheric pressure 86kPa～106kPa 
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3 Test  Results  
 
3.1 AC Pow er-l ine Conducted Emissi ons 

 
3.1.1 Test Procedure 

The Table-top EUT was placed upon a non-metallic table 0.8 m above the horizontal metal reference 
ground plane. EUT was connected to LISN and LISN was connected to reference Ground Plane. 
EUT was 80cm from LISN. The set-up and test methods were according to ANSI C63.10: 2013. 
 
Conducted Disturbance at AC Port measurements were undertaken on the L and N Lines. The 
emissions were measured using a Quasi-Peak Detector and Average Detector. 

 
The EUT communicates with the WPT clint device, the EUT transmitter the maximum power which 
defined in specification of product. The Wireless Modem operated on the typical channel.  

  
Measurement bandwidth (RBW) for 150kHz to 30 MHz: 9 kHz. 
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3.1.2 Test Setup 
 

 
Figure 1. Test Set-up of conducted disturbance 

3.1.3 Test Results  
 
The EUT has met requirements for Conducted disturbance of power lines.  
Limit: FCC § 15.207 (a) 
 

Test Limit of AC Power Port  

Frequency range 150kHz ~ 30MHz 

Frequency 
Voltage limits 

QP (dBμV) AV (dBμV) 

0.15MHz~0.5MHz 66-56 56-46 

0.5MHz-5MHz 56 46  

5MHz~30MHz 60 50  
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3.1.4 Test Data 

 

   
MEASUREMENT RESULT: QP Detector 

Frequency Level 
Line 

Transd Margin Limit 
PE 

MHz dBµV dB dB dBµV 

0.150062 57.44 L1 9.7 8.56 66.00 FLO 

0.185752 53.62 L1 9.7 10.60 64.22 FLO 

0.266372 53.93 L1 9.7 7.30 61.23 FLO 

0.330538 48.97 L1 9.7 10.47 59.44 FLO 

0.410879 45.64 N 9.7 11.99 57.63 FLO 

14.740447 29.08 N 10.5 30.92 60.00 FLO 

 
MEASUREMENT RESULT: AV Detector 

Frequency Level 
Line 

Transd Margin Limit 
PE 

MHz dBµV dB dB dBµV 

0.154259 35.56 L1 9.7 20.20 55.76 FLO 

0.179361 33.22 L1 9.7 21.30 54.52 FLO 

0.203171 34.27 L1 9.7 19.21 53.48 FLO 

0.429387 29.39 L1 9.7 17.88 47.27 FLO 

0.511981 27.23 L1 9.7 18.77 46.00 FLO 

14.616516 22.59 N 10.5 27.41 50.00 FLO 
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3.2 Transmitter  Radi ated Emi ssi ons  

 
3.2.1 Test Procedure 
 

For frequency below 1GHz, the test site semi-anechoic chamber has met the requirement of NSA 
tolerance 4dB according to the standards: ANSI C63.10 (2013). The EUT was set-up on insulator 

80cm above the Ground Plane.  
 
The set-up and test methods were according to ANSI C63.10:2013.The Radiated Disturbance 
measurements were made using a Rohde and Schwarz Test Receiver and control software. 
 

A preliminary scan and a final scan of the emissions were made by using test script of software; the 
emissions were measured using a Quasi-Peak Detector below 1GHz, The maximal emission value 
was acquired by adjusting the turntable azimuth in accordance with the software setup. Normally, t 
the azimuth range of turntable was 0°to 360°. 
 

A portable or small unlicensed wireless device shall be placed on a non-metallic test fixture or other 
nonmetallic support during testing. The supporting fixture shall permit orientation of the EUT in each 
of three orthogonal (x, y, z) axis positions such that emissions from the EUT are maximized. 
 
The EUT communicates with the WPT cient device. The EUT operated on the typical channel. 
 

Measurement bandwidth:  
9 KHz – 150 kHz: RBW=200 Hz 
150 KHz – 30 MHz: RBW= 9 kHz 
30 MHz- 1000 MHz:  RBW= 120 kHz 
 

3.2.2 Test Setup  
 

 
 

Figure 2. Test set-up of radiated disturbance(9KHz-30MHz ) 
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3.2.3 Test Results  
 
The EUT has met requirements for Transmitter Radiated Emissions.  
Limit: 

Frequency(MHz) Field strength (microvolts/meter) Measurement distance(m) 

0.009-0.490 
2400/F(KHz)=45.519 dBuV/m@300m 

2400/F(KHz)=13.8 dBuV/m@300m 
128.519 dBuV/m@3m 

93.8 dBuV/m@3m 

0.490-1.705 
24000/F(KHz)=33.8 dBuV/m@30m 

24000/F(KHz)=22.969 dBuV/m@30m 
73.8 dBuV/m@3m 

62.969 dBuV/m@3m 

1.705-30.0 30=29.54 dBuV/m@30m 69.5 dBuV/m@3m 

 

 
3.2.4 Measurement Data       
        

 
 

Frequency 
(MHz) 

MaxPeak 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

0.133249 77.42 105.24 27.82 
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3.3 Occupi ed Bandwidth 

 
 
3.3.1 E.U.T Operation  
 

The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its 
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean 
power radiated by a given emission shall be measured. All modes of operation were investigated and 
the worst case configuration results are report in this section. 
 

The EUT communicates with the WPT cient device. The EUT operated on the typical channel. 
 
 
3.3.2 Test Setup  

 
Figure 3. Test set-up of Occupied Bandwidth 
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3.3.3 Measurement Data     
 
 

 

Test frequency 
(KHz) 

99% bandwidth 
 (kHz) 

Result 

138.742 2.757 PASS 
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4 Mai n Test I nst rum ents 
 

Main Test  Equipments 

Test 
item 

Test 
Instrument 

Model S/N 
Manufactur

er 
Calibrated  
deadline 

Cal 

interval 
(month) 

AC power-line 
Conducted 

Emissions 

EMI Test 
receiver 

ESU26 100150 R&S 
Nov. 5, 
2021 

12 

LISN  Line 
Impedance 

Stabilization 
Network 

ENV216 100382 R&S 
Jul. 12, 

2022 
12 

Transmitter 
Radaited 

emissions& 
Occupied 
Bandwidth 

Receiver ESW44 101878 R&S 
Jan. 30, 

2022 
12 

LOOP 
Antennas  

HFH2-Z2 100262 R&S 
Jan. 30, 

2022 
24 

Software Information 

Test Item Software Name Manufacturer Version 

AC power-line 
Conducted 
Emissions 

EMC32 R&S V9.25.0 

Transmitter 
Radaited 
emissions 

& Occupied 

Bandwidth 

EMC32 R&S V10.60.20 
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5 System  M easurem ent  Uncertainty  
 

For a 95% confidence level, the measurement expanded uncertainties for defined systems, in 
accordance with the recommendations of ISO 17025 were:   

Items Extended Uncertainty 

AC power-line Conducted Emissions U=2.30dB;  k=2 

Transmitter Radaited emissions U=3.87dB;  k=2 

 
 

------------------------------------------------------------------------------------------------ 

END 


	1.1 Further information
	1.2 Document history
	1.3  Test Site Information
	1.4 EUT information
	1.4.1 EUT Description
	1.4.2 Overview of operational modes within a WPT system
	1.4.3 Associated Equipment Used during Test

	1.5 Applied Standards
	2 Summary of Results
	3 Test Results
	3.1 AC Power-line Conducted Emissions
	3.1.1 Test Procedure
	3.1.2 Test Setup
	3.1.3 Test Results
	3.1.4 Test Data

	3.2 Transmitter Radiated Emissions
	3.2.1 Test Procedure
	3.2.2 Test Setup
	3.2.3 Test Results
	3.2.4 Measurement Data

	3.3 Occupied Bandwidth
	3.3.1 E.U.T Operation
	3.3.2 Test Setup
	3.3.3 Measurement Data


	4 Main Test Instruments
	5 System Measurement Uncertainty

